
 

 

Package leaflet: Information for the patient 

 

Trio Vision 3500 IU/6000 IU/1 mg/ml eye drops, suspension 

 

Neomycin sulfate/Polymyxin B sulfate/Dexamethasone 

 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
- Keep this leaflet. You may need to read it again. 

- If you have any further questions, ask your doctor or pharmacist. 

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, 

even if their signs of illness are the same as yours. 

- If  you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

 

What is in this leaflet 
1. What Trio Vision eye drops is and what it is used for 

2. What you need to know before you use Trio Vision eye drops 

3. How to use Trio Vision eye drops 

4. Possible side effects 

5.    How to store Trio Vision eye drops 

6. Contents of the pack and other information 

 

 

1. What Trio Vision eye drops is and what it is used for 

 

Trio Vision eye drops, suspension is a combined product containing dexamethasone, neomycin 

and polymyxin B and is intended for use in the eye. 

Dexamethasone is a corticosteroid with anti-inflammatory action. Neomycin and polymyxin B are 

antibiotics which are active against a large number of microorganisms that cause infections of the eye. 

 

Trio Vision eye drops, suspension is used for short-term treatment of inflammatory eye conditions 

suitable for corticosteroid treatment, at risk of developing or existing bacterial infection and after 

fungal or viral infection has been ruled out. 

 

 

2. What you need to know before you use Trio Vision eye drops 

 

Do not use Trio Vision eye drops 
- if you are allergic to neomycin/polymyxin B and/or dexamethasone or any of the other 

ingredients of this medicine (listed in section 6). 

 

If you think you have: 

• Herpes simplex keratitis (herpes of the eye caused by a virus and affecting the cornea); 

• Varicella and other viral diseases of the eye; 

• Fungal diseases of the eye; 

• Tuberculosis of the eye; 

• Untreated purulent infection of the eye. 

 

Warnings and precautions 

Talk to your doctor or pharmacist before using Trio Vision eye drops. 

 



This medicine is for use in the eye/eyes only. 

 

• Use Trio Vision for your eyes only. 

• If you experience allergic reactions such as itching in the eyelid, swelling or redness of the eye, stop 

using this medicine and consult your doctor. 

• The use of this medicine can increase the sensitivity of the skin (redness, irritation and discomfort). 

• Ask your doctor if you are having antibiotic treatment, while using Trio Vision eye drops. 

• There may be a cross-hypersensitivity to other aminoglycoside antibiotics, such as neomycin. 

• If you use Trio Vision eye drops for a long time, you might: 

- Develop an increased pressure in your eye/eyes. Intraocular pressure in your eye should be 

checked regularly while using Vision Trio eye drops. Ask your doctor for advice, especially in 

children; 

- Develop cataract (clouding of the natural lens of the eye, so called curtain); 

- Become more susceptible to eye infections; 

- It is possible to develop Cushing's syndrome as this medicine might pass in your blood. Talk to 

your doctor if you experience swelling or start gaining weight, mostly in the torso and face as 

these are usually the first symptoms of this syndrome. After stopping long or intensive 

treatment with this medicine, the adrenal function may be reduced. Talk to your doctor and do 

not stop treatment abruptly. These risks are especially important in children and patients treated 

with medicine containing ritonavir. 

• Long-term use of antibiotics, such as neomycin and polymyxin B, may lead to development of non-

susceptible microorganisms or fungi. In this case, your doctor will appoint another suitable treatment. 

• Consult your doctor before using this medicine if you have diseases causing thinning of the cornea 

or sclera. 

• Eye corticosteroids may slow the healing of the damaged cornea. It is known that non-steroidal anti-

inflammatory drugs (NSAIDs) for topical use also delay healing. The concomitant use of 

corticosteroids and NSAIDs may increase the probability of complicated healing process. 

• If your symptoms worsen or suddenly come back, please contact your doctor. 

• If you wear contact lenses. Stop wearing the lenses while you have signs and symptoms of eye 

infection. Instead of lenses, wear glasses. Do not restart wearing your lenses until the signs and 

symptoms of the infection go away and until you stop using Vision Trio eye drops. 

 

Your doctor may need to check your eye pressure during treatment with this medicine. You should 

follow his/her advice. 

 

Other medicines and Trio Vision eye drops 
Tell your doctor or pharmacist if you are using, have recently used or might use any other medicines. 

 

Tell your doctor if you use: 

• Topical NSAIDs. Concomitant use of topical corticosteroids and topical NSAIDs may increase the 

possibility of a complicated healing of the cornea. 

• Medicines containing ritonavir, as this may increase the amount of dexamethasone in the blood. 

 

If you are using other eye medicines, the individual applications should be at least 5 minutes apart. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

Trio Vision eye drops should not be used during pregnancy or breastfeeding. 

 

Driving and using machines 
You may experience blurred vision immediately after using Trio Vision eye drops. After placing the 

medicine into the eye, wait until your vision clears before you start using machines or driving. 

 



Trio Vision eye drops contains benzalkonium chloride 

Benzalkonium chloride (a preservative used in Trio Vision) may cause eye irritation. 

Avoid contact with soft contact lenses. Remove contact lenses before applying the eye drops and wait 

at least 15 minutes before reinsertion. 

It is known that benzalkonium chloride may discolor soft contact lenses. 

 

 

3. How to use Trio Vision eye drops 

 

Always use this medicine exactly as your doctor or pharmacist has told you. Check with your doctor 

or pharmacist if you are not sure. 

 

Use Trio Vision eye drops for your eye/eyes only. 

 

Adolescents and adults (including the elderly > 65 years) 

In mild cases, the dose is 1 to 2 drops of suspension into the conjunctival sac of the affected eye/eyes 

4-6 times daily. 

 

In more severe casess, the dose is 1 to 2 drops of suspension every hour, with a gradual decrease until 

resolution of the inflammatory process. 

 

Use in patients with liver or kidney problems 

Trio Vision eye drops can be used in patients with liver or kidney problems. 

 

Children 

Safety and efficacy in children has not been established, therefore the use in this age group is not 

recommended. 

 

Instructions for use 

 

 

 

1. Take Trio Vision eye drops and a mirror. 

2. Wash your hands. 

3. Shake the bottle well. 

4. Screw off the cap. 

5. Hold the bottle pointing down, between your thumb and middle finger (Fig. 1). 

6. Tilt your head back and pull the lower eyelid down. This forms a 'pocket' between the eyelid and 

the eye. The drop must fall exactly there (Fig. 2). 

7. Move the dropper tip of the bottle close to the eye. Use the mirror if it helps. 

8. Be careful not to touch your eye or eyelid or other surfaces with the tip. This may contaminate the 

medicine. 

9. Gently press your finger down the bottom of the inverted bottle to release one drop of Trio Vision 

eye drops (Fig. 3). 

10.  Once you place Trio Vision eye drops, release the lower eyelid, close your eye and gently press 

your finger in the eye corner of the nose (Fig. 4). This will prevent Trio Vision eye drops to pass to 

other parts of the body. 



11. If you need to use the Trio Vision eye drops in both eyes, repeat the steps for your other eye, and 

carefully wash your hands before you start. This will help prevent possible transmission of the 

infection from one to the other eye. 

12. Replace the cap and close the bottle well immediately after use. 

13. Use only a single bottle. 

 

If the drops miss the eye, try again. 

 

If you use more Trio Vision eye drops than you should 
If you have used more than the prescribed dose, rinse the eye/eyes with lukewarm water. In case you 

accidentally swallow the contents of the bottle, talk to your doctor. 

 

If you forget to use Trio Vision eye drops 
Do not take a double dose to make up for a forgotten dose. Place the dose as soon as you remember. If 

it is time for your next dose, carry on as usual. 

 

If you use other eye medicines (drops or ointments), wait at least 5 minutes between each application 

and use the eye ointment last. 

 

If you have any further questions on the use of this medicine, ask your doctor, pharmacist or nurse. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

The following side effects have been observed with the ocular use of the combination 

neomycin/polymyxin B/dexamethasone: 

 

Uncommon side effects (may affect up to 1 in 100 people) 

 

Eye disorders: keratitis (inflammation of the ocular surface), increased intraocular pressure, eye 

itching, ocular discomfort, eye irritation. 

 

Not known side effects (frequency cannot be estimated from the available data)  

 

Immune system disorders: allergy (hypersensitivity) general or in the eye. 

 

Nervous system disorders: headache 

 

Eye disorders: corneal ulceration, blurred vision, sensitivity to light, dilated pupil, drooping of the 

eyelid, eye pain, eye swelling, foreign body sensation in eyes, red eyes, increased tear production. 

 

Skin and subcutaneous tissue disorders: severe skin reactions (Stevens-Johnson syndrome). 

 

You can usually continue using the eye drops, unless the effects are serious. If you are worried, talk to 

your doctor or pharmacist. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via 

 

Bulgarian Drug Agency 

8 Damyan Gruev Street 

1303 Sofia 



Tel.: +35 928903417 
Website: www.bda.bg 

 

By reporting side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Trio Vision eye drops 
Do not store above 25 °C. 

Keep this medicine out of the sight and reach of children. 

Store in the original container. 

Do not freeze. 

 

After first opening, you can use this medicine for 28 days. 

 

Do not use this medicine after the expiry date which is stated on the carton after EXP. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Trio Vision eye drops contains 

 

- The active substances are: neomycin sulfate 3500 IU/ml, polymyxin В sulfate 6000 IU/ml and 

dexamethasone 1 mg/ml. 

- The other ingredients (excipients) are: benzalkonium chloride, tyloxapol, hypromellose, sodium 

chloride, hydrochloric acid, sodium hydroxide, water for injection 

 

What Trio Vision eye drops looks like and contents of the pack 

 

Trio Vision eye drops is a white to pale yellow suspension. 

 

This medicine is supplied in a white plastic bottle with an applicator-dropper, closed with a screw cap 

with a protective ring. 

Each package contains 1 (one) bottle of 5 ml together with a package leaflet in a carton box. 

 

Marketing Authorisation Holder 

Antibiotic-Razgrad AD 

68 Aprilsko Vastanie blvd., office 201 

7200 Razgrad, Bulgaria 

 

Manufacturer 

Balkanpharma-Razgrad AD 

68 Aprilsko Vastanie blvd 

7200 Razgrad, Bulgaria 

 

For additional information about this medicinal product, please contact the local representative of the 

Marketing Authorisation Holder: 

 

Antibiotic-Razgrad AD 

68 Aprilsko Vastanie blvd., office 201 

7200 Razgrad, Bulgaria 

tel. 084 613 427 



e-mail: office@antibiotic.bg 

 

This leaflet was last revised in 02.2016 
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